
Racing cars
Radio control

Montageanleitung für / Mounting instruction for
Best.-Nr/ Item N°. 06295 Stützrolle f. Monstermodelle, Set/ 
Supporting roll f. Monster models, set

A
.6

29
5-

17
11

05

O-Ring
50x10

Alu-Stützrolle hinten
Rear alloy supp. roll

Senkschraube/
Countersunk screw
M4x16 Senk-Blechschraube/

Countersunk sheet 
metal screw 4,2x16

Linsen-
Blechschraube/
Pan-head tapp. 
screw 4x16

Linsenschraube/
Pan-head screw
M4x14

Kugellager 10x22x6
Ball bearing 10x22x6

Linsen-Blechschraube 
2,9x9,5,Ø2,5mm bohren /
Pan-head tapping screw
2x9x9,5, bore Ø2,5mm

Grundplatte/ Base

Befestigungsteil/ Mounting part
Heckstütze/ Rear support

Zur Montage wird ein Spiralbohrer mit Ø 2,5
benötigt. Teile nach Abbildung zusammenfügen
und die Bohrungen für die 2,9x9,5mm
Schrauben bohren./ For the assembly a twist
drill with Ø 2,5 is necessary. Assemble the parts
as shown on the picture and bore the borings
for the 2,9x9,5mm screws.

Ersatzteile
06295/02 Alu-Achse f. Stützrolle hint., 1 St.
06295/03 O-Ring 50x10, 1 St. 
06295/04 Grundplatte f. Stützrolle, 1 St.
07153 Distanzen f. Karosseriestütze, 3 St.
06040 Kugellager 10x22x6, 2 St.
06295/01 Alu-Stützrolle hinten, 1 St.
06295/05 Halter f. Stützrolle, 1 St.
06295/06 Alu-Heckstütze/ 

Befestigungsteil, 3 St.

Spare parts
06295/02 Alloy axle f. rear supp. roll, 1 pcs.
06295/03 O-ring 50x10, 1 pce.
06295/04 Base f. supp. roll, 1 pce.
07153 Distances f. body mount, 3 pcs.
06040 Ball bearing 10x22x6, 2 pcs.
06295/01 Rear alloy supp. roll, 1 pce.
06295/05 Holder f. supp. roll, 1 pce.
06295/06 Rear alloy support/ 

Mounting part, 3 pcs.

FG Modellsport-Vertriebs-GmbH
Phone: +49/ 7181/ 9677-0
Fax: +49/ 7181/ 9677-20
info@fg-modellsport-gmbh.de
www.fg-modellsport-gmbh.de
www.fg-team.com

Racing cars
Radio control

Montageanleitung für / Mounting instruction for
Best.-Nr/ Item N°. 06295 Stützrolle f. Monstermodelle, Set/ 
Supporting roll f. Monster models, set

A
.6

29
5-

17
11

05

O-Ring
50x10

Alu-Stützrolle hinten
Rear alloy supp. roll

Senkschraube/
Countersunk screw
M4x16 Senk-Blechschraube/

Countersunk sheet 
metal screw 4,2x16

Linsen-
Blechschraube/
Pan-head tapp. 
screw 4x16

Linsenschraube/
Pan-head screw
M4x14

Kugellager 10x22x6
Ball bearing 10x22x6

Linsen-Blechschraube 
2,9x9,5,Ø2,5mm bohren /
Pan-head tapping screw
2x9x9,5, bore Ø2,5mm

Grundplatte/ Base

Befestigungsteil/ Mounting part
Heckstütze/ Rear support

Zur Montage wird ein Spiralbohrer mit Ø 2,5
benötigt. Teile nach Abbildung zusammenfügen
und die Bohrungen für die 2,9x9,5mm
Schrauben bohren./ For the assembly a twist
drill with Ø 2,5 is necessary. Assemble the parts
as shown on the picture and bore the borings
for the 2,9x9,5mm screws.

Ersatzteile
06295/02 Alu-Achse f. Stützrolle hint., 1 St.
06295/03 O-Ring 50x10, 1 St. 
06295/04 Grundplatte f. Stützrolle, 1 St.
07153 Distanzen f. Karosseriestütze, 3 St.
06040 Kugellager 10x22x6, 2 St.
06295/01 Alu-Stützrolle hinten, 1 St.
06295/05 Halter f. Stützrolle, 1 St.
06295/06 Alu-Heckstütze/ 

Befestigungsteil, 3 St.

Spare parts
06295/02 Alloy axle f. rear supp. roll, 1 pcs.
06295/03 O-ring 50x10, 1 pce.
06295/04 Base f. supp. roll, 1 pce.
07153 Distances f. body mount, 3 pcs.
06040 Ball bearing 10x22x6, 2 pcs.
06295/01 Rear alloy supp. roll, 1 pce.
06295/05 Holder f. supp. roll, 1 pce.
06295/06 Rear alloy support/ 

Mounting part, 3 pcs.

FG Modellsport-Vertriebs-GmbH
Phone: +49/ 7181/ 9677-0
Fax: +49/ 7181/ 9677-20
info@fg-modellsport-gmbh.de
www.fg-modellsport-gmbh.de
www.fg-team.com


